
See ibuprofen dosing directions

Acetaminophen pediatric dosing directions

Find tips, quizzes, and videos at GetReliefResponsibly.ca
?

What you can do
• Always read and follow the medicine label.

• Find the dose for your child’s current weight. If you are not sure of your child’s weight, use age. As children grow, their doses change over time.

• Use only the dosing device that came with the medicine (syringe or dosing cup).

• Wait the full amount of time between doses. If you give another dose too soon, it could harm your child.

Single dose may 
be repeated every 
4 to 6 hours, as 
needed

Do NOT give  
more than 5 doses 
per day

Do NOT use with 
any other product 
containing
Acetaminophen

Important 
instructions

mL = milliliter  
mg = milligram
lbs = pounds

mos = months of age
yrs = years of age
tsp = teaspoonful

TYLENOL®, MOTRIN® and MOTRIMAX™ 12 Hour are brands marketed by McNeil Consumer Healthcare.

The third-party trademarks used herein are trademarks of their respective owners. 

© Johnson & Johnson Inc. 2016  EST-1182

Infants’ Acetaminophen 
Concentrated Drops

for example
Infants’ TYLENOL® Drops

80 mg per 1 mL 1 mL 1.5 mL

— — — — —

Children’s Acetaminophen  
Suspension Liquid

for example
Children’s TYLENOL®  
Liquid

160 mg per 5 mL

5 mL
(1 tsp)

7.5 mL
(1.5 tsp)

10 mL
(2 tsp)

12.5 mL
(2.5 tsp)

15 mL
(3 tsp)

Children’s 
Acetaminophen Tablets

for example
Children's TYLENOL® 
FASTMELTS®  160 mg

 

1 Tablet 1.5 Tablets 2 Tablets 2.5 Tablets 3 Tablets

Child's weight & age

Under 12 lbs 12-17 lbs 18-23 lbs 24-35 lbs 36-47 lbs 48-59 lbs 60-71 lbs 72-95 lbs 
 Under 4 mos 4-11 mos 12-23 mos 2-3 yrs 4-5 yrs 6-8 yrs 9-10 yrs 11 yrs

Acetaminophen If possible, use weight to dose; otherwise use age.
Single Oral Dose†

Use Infants’ TYLENOL® Concentrated 
Drops as directed on the label or by a 

doctor (for infants’ < 4 months of age)

Talk to a 
doctor

Use Infants’ TYLENOL® Concentrated 
Drops as directed on the label or by a 

doctor (for infants’ < 4 months of age)

† For Infants’ and Children’s TYLENOL® products 
• Single dose may be repeated every 4 to 6 hours, as needed
• Do NOT give more than 5 doses per day 
• Do NOT use with any other product containing acetaminophen



Single dose may be 
repeated every 6 to 
8 hours, as needed

Do NOT give  
more than 4 doses  
per day

Do NOT use 
with any other 
product containing 
Ibuprofen

Find tips, quizzes, and videos at GetReliefResponsibly.ca
?

What you can do

Important 
instructions

• Always read and follow the medicine label.     *nonsteroidal anti-inflammatory drug

• Find the dose for your child’s current weight. If you are not sure of your child’s weight, use age. As children grow, their doses change over time.

• Use only the dosing device that came with the medicine (syringe or dosing cup).

• Wait the full amount of time between doses. If you give another dose too soon, it could harm your child.
See acetaminophen dosing directions

TYLENOL®, MOTRIN® and MOTRIMAX™ 12 Hour are brands marketed by McNeil Consumer Healthcare.

The third-party trademarks used herein are trademarks of their respective owners. 

© Johnson & Johnson Inc. 2016  EST-1182

Ibuprofen pediatric dosing directions

§ For Infants’ and Children’s MOTRIN® products 
• Single dose may be repeated every 6 to 8 hours, as needed
• Do NOT give more than 4 doses per day 
• Do NOT use with any other product containing ibuprofen

Infants’ Ibuprofen 
Concentrated Drops

for example
Infants’ MOTRIN® 
Concentrated Drops

40 mg per 1 mL
1.25 mL 1.875 mL

— — — — —

Children’s Ibuprofen 
Suspension Liquid

for example
Children’s MOTRIN® Oral 
Suspension

100 mg per 5 mL

5 mL
(1 tsp)

7.5 mL
(1.5 tsp)

10 mL
(2 tsp)

12.5 mL
(2.5 tsp)

15 mL
(3 tsp)

Child's weight & age

Under 12 lbs 12-17 lbs 18-23 lbs 24-35 lbs 36-47 lbs 48-59 lbs 60-71 lbs 72-95 lbs 
 Under 4 mos 4-11 mos 12-23 mos 2-3 yrs 4-5 yrs 6-8 yrs 9-10 yrs 11 yrs

Ibuprofen If possible, use weight to dose; otherwise use age.
Single Oral Dose§

Talk to a 
doctor

Use Infants’ MOTRIN® Concentrated 
Drops as directed on the label or by a 

doctor (for infants’ < 4 months of age)

mL = milliliter  
mg = milligram
lbs = pounds

mos = months of age
yrs = years of age
tsp = teaspoonful


